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Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 825,531 MHz 19.79 dBm ndb _down 4.705 MHz M1 1 1.852079 GHz 19.03 dBm ndB_down 4.715 MHz
T1 1 824,042 MHz -6.00 dBm nde 26,00 de T1 1 1.850042 GHz -7.52 dém ndg 26,00 de
T2 1 528.748 MHz -6.01 dBm Q factor 175.4 T2 1 1.854758 GHz -7.17 dBm Q factor 393.0
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Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | _Function | Function Result
M1 1 835,531 MHz 19.46 dBm ndb _down 4.725 MHz M1 1 1.880579 GHz 19.30 dBm ndB _down 4.725 MHz
T1 1 834,042 MHz -6.56 dBm ndg 26,00 de T1 1 1.877642 GHz -6.23 dém ndg 26,00 de
T2 1 838,768 MHz -6.70 dBm Q factor 176.8 T2 1 1.882368 GHz -6.55 dBm Q factor 398.0
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Ref Level 30.00 dBm _ Offset 14.70 0B w RBW 100 kHz Ref Level 30.00 dBm  Offset 1540 8 w RBW 100 kHz
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Type | Ref | Trc | X-value | Y-value |_Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result
M1 1 845,721 MHz 19.14 dém ndB down 4.725 MHz M1 1 1.906731 GHz 19.58 dem nd8 down 4.705 MHz
T1 1 844,232 MHz -7.24 d8m nds 26,00 d8 T1 1 1.905242 GHz -7.05 dém nds 26,00 d8
T2 1 848.958 MHz -6.48 dBm Q factor 179.0 T2 1 1.909948 GHz -6.62 dBm Q factor 405.2
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WCDMA Band IV (RMC 12.2Kbps)
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Spectum | (=
RefLevel 3540 0Bm  Offset 1540 o & RBW 100 kHz
e att 30de_ SWT 10 ps @ VBW 300 kHz _ Mode Auto FFT
@17k Max
- ™Il 19.01 dBm|
» 1.7129790 GHz
Wi ndB 26.00 dB
® PR PR WP 4.718000000 MHz|
~ Qfactor ™ 363.1]
10 dém: a
// \
4 \
0 | \’
10d P
A W~
o -~ ‘o)
20 dame TAN .S - .
30
-40
50 di
-60 di
CF 1.7124 GHz 691 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1.712078 GHz 19.01 dBm ndB down 4,718 MHz
T1 1 1.710041 GHz -7.13 dém ndé 26.00 d8
T2 1 1.714759 GHz -6.82 dBm  factor 363.1
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Type | Ref | Tre | X-value | ¥-value Function Function Result
ML 1 1.731732 GHz 19.21 dBm ndB down 4,718 MHz
T1 1 1.730241 GHz -7.11 dém ndé 26.00 d8
T2 1 1.734959 GHz -6.89 dBm  factor 357.1
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ML 1 1.751732 GHz 19.17 dBm nd down 4,718 MHz
T1 1 1.750241 GHz -6.42 dBm nds 26.00 da
T2 1 1.754959 GHz -6.17 dBm Q factor 371.3
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Occupied Bandwidth

Mode WCDMA Band V WCDMA Band Il WCDMA Band IV
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.136 4.126 4.14
Middle CH 4.126 4.126 4.14
Highest CH 4.136 4.136 4.15
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FCC RF Test Report

Report No. : FG051103-02A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 826,979 MHz 19.50 dém M1 1 1.851631 GHz 19.32 dBm
T1 1 824.32208 MHz 10.37 dBm Occ Bw 4.135864136 MHz T1 1 1.8503421 GHz 10.20 dBm Oce Bw 4.125874126 MHz
T2 1 628.45794 MHz .93 d8m T2 1 1.8544679 GHz 10.54 dBm
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o Att 30d8  SWT 19 ys @ VBW 300 kHz _Mode Auto FET o Att 30de  SWT 19 s @ VBW 300 k2 Mode Auto FET
(@ 1Pk Max @1k Max
mi[1] 19.40 dBm| mi[1] 19.68 dBm)|
i 835.53100 MHZ| y 1.87913100 GHz
2o ey P 0es B 4.125874126 MHz an /Jf,,./,».,wv Ww_,f,f—w% 4.125874126 MHz
10 3 10d -
\
0 \ 0 - -
-10 d -10 d / \
4 | ‘ .
20 T 20 w—e ~
PP & e et T oy GJU_‘:,'\, -
a0 -40
S0 50
-60 -60
CF 836.4 MHz 1001 pts Span 10.0 MHZ CF 1.88 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 835,531 MHz 19.40 dBm M1 1 1.879131 GHz 19.68 dBm
T1 1 83¢.34206 MHz 10.20 dem Occ Bw 4.125874126 MHz T1 1 1.8779421 GHz 10.38 dBm Oce Bw 4.125874126 MHz
T2 1 838.46793 MHz 10.78 dBm T2 1 1.8820679 GHz 10.60 dBm
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Type | Ref | Trc | X-value | Y-value |_Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 845,731 MHz 19.27 dém M1 1 1.906731 GHz 19.73 dém
T1 1 844.53207 MHz 10.03 dBm Occ Bw 4.135864136 MHz T1 1 1.9055221 GHz 10.18 dBm Oce Bw 4.135864136 MHz
T2 1 848.66793 MHz .98 d8m T2 1 1.9096579 GHz 10.20 dBm
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WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel
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Conducted Band Edge
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WCDMA Band V (RMC 12.2Kbps)
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820.000 MHz 823.000 MHz 100.000 kHz 822,91758 MHz -37.32 dBm -24.32 dB 844.000 MHz 849.000 MHz 100,000 kHz 845.77073 MHz 7.79 dBém -27.21 dB
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WCDMA Band Il (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

( ] o
Spectrum ug:l Spectrum A
Ref Level 30,40 dBm  Offset 15.40 dB Mode Auto Sweep Ref Level 30.40 dBm  Offset 15.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck | SPURIRHE CHBEKABS _ PABS
Line _$PURIOUS_J INE_ABS Line _$PURIOUS_|LINE_ABS PABS
20 dBme = —ABS 20 df
10 de: 10de
0 der \ od X
/ \
\ 1d/d \
[ INE_ABS / \ \
e / a \
i) \f
-l A -30 der N [T,
-40 d -40d ‘o
-50 dB S0 d
-60 dB; 60 d
Start 1.845 GHz 2503 pts Stop 1.855 GHz Start 1.905 GHz 2503 pts Stop 1.915 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __PowerAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | __PowerAbs | ALimit
1.845 GHz 1.849 GHz 1.000 MHz 1.84873 GHz -20.26 dBm -7.26 dB 1,905 GHz 1.910 GHz 100,000 kHz 1.90676 GHz 8.18 dBm -26.82 dB
1.849 GHz 1.850 GHz 50.000 kHz 1.84986 GHz -25.48 dBm -12.48 dB 1.910 GHz 1.911 GHz 50,000 kHz 1.91014 GHz -25.47 dBm -12.47 dB
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WCDMA Band IV (RMC 12.2Kbps)
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1.705 GHz 1.700 GHz 1.000 MHz 1.70873 GHz -17.73 dém -4.73 dB 1.750 GHz 1,755 GHz 100,000 kHz 1.75350 GHz 7.69 dém -27.31 dB
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Sporton International (Kunshan) Inc. Page Number : A35 of A51
TEL : +86-512-57900158 Report Issued Date : Jul. 17, 2020
FAX : +86-512-57900958 Report Version : Rev. 01

FCCID : IHDT56ZC2



SPORTON LAB.

FCC RF Test Report

Report No. : FG051103-02A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)
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WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel
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Spurious Emissions
Range low | Rangeup | RBW | Frequency |___powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 602.25637 MHz -46.08 dBm -33.08 d&
1.000 GHz 1.708 GHz 1.000 MHz 1.70482 GHz -24.90 d8m -11.90 d8
1.760 GHz 3.000 GHz 1.000 MHz 1.78921 GHz -42.86 dém -29.86 d8.
3.000 GHz 7.000 GHz 1.000 MHz 6.76228 GHz -41.04 dam 28,04 d8
7.000 GHz 13.600 GHz 1,000 MHz 12.83328 GHz -42.23 d8m -29.23 d8
13.600 GHz 18.000 GHz 1.000 MHz 15.96122 GHz -40.86 d8m -27.86 dB
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Range low | Rangeup | RBW | Frequency |___powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 888.74813 MHz -46.06 dBm -33.06 d8
1.000 GHz 1.708 GHz 1.000 MHz 1.67693 GHz -47.53 d8m -34.53 d8
1.760 GHz 3.000 GHz 1.000 MHz 1.76442 GHz -43.64 dém -30.64 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.63480 GHz -40.94 dam -27.94 d8
7.000 GHz 13.600 GHz 1,000 MHz 12.30579 GHz -43.50 dam -30.59 d8
13.600 GHz 16.000 GHz 1.000 MHz 16.79873 GHz -40.94 dBm -27.94 dB.
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3.000 GHz 7.000 GHz 1.000 MHz 6.70679 GHz -39.84 dam 26,84 d8
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13.600 GHz 16.000 GHz 1.000 MHz 15.63784 GHz -41.69 dBm -28.69 dB
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Frequency Stability

Test Conditions Middle Channel (RMC 1!55;%’:53?1\2/.2‘(@8) zl‘s':)np':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0060
40 Normal Voltage 0.0355
30 Normal Voltage 0.0442
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0072
0 Normal Voltage 0.0395
-10 Normal Voltage 0.0058 PASS
-20 Normal Voltage 0.0167
-30 Normal Voltage 0.0371
20 Maximum Voltage 0.0442
20 Normal Voltage 0.0155
20 Battery End Point 0.0032
Test Conditions Middle Channel ga%'\/ll';gzggs") NIZ)i:]eitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0186
40 Normal Voltage 0.0128
30 Normal Voltage 0.0165
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0167
0 Normal Voltage 0.0165
-10 Normal Voltage 0.0239 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0127
20 Maximum Voltage 0.0165
20 Normal Voltage 0.0175
20 Battery End Point 0.0037

Sporton International (Kunshan) Inc.
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FCCID : IHDT56ZC2

Page Number
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Report Version




saronis. FCC RF Test Report

Report No. : FG051103-02A

Test Conditions Middle Channel \(All?cli/lDCMfzzaKnbcz)ls\)/ le)itr?aitz_
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0069
40 Normal Voltage 0.0101
30 Normal Voltage 0.0007
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0050
-10 Normal Voltage 0.0150 PASS
-20 Normal Voltage 0.0127
-30 Normal Voltage 0.0092
20 Maximum Voltage 0.0082
20 Normal Voltage 0.0076
20 Battery End Point 0.0107
Test Conditions Middle Channel \(AFlzcli/IDCMfz.BzaKnb?)IS\)/ Nl_c:'[rgi;_
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0035
40 Normal Voltage 0.0017
30 Normal Voltage 0.0150
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0023
0 Normal Voltage 0.0127
-10 Normal Voltage 0.0035 PASS
-20 Normal Voltage 0.0144
-30 Normal Voltage 0.0046
20 Maximum Voltage 0.0035
20 Normal Voltage 0.0133
20 Battery End Point 0.0029
Note:

1. Normal Voltage = 3.8V

; Battery End Point (BEP) =3.4V. ; Maximum Voltage =4.45V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCCID : IHDT56ZC2

Page Number
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A3. CDMA

Peak-to-Average Ratio

Mode CDMA BCO CDMA BC1 Limit: 13dB
Mod. IXRTT Rev. A IXRTT Rev. A Result
Lowest CH 3.80 4.41
Middle CH 3.80 4.12 PASS
Highest CH 3.83 4.12
Sporton International (Kunshan) Inc. Page Number : A40 of A51
TEL : +86-512-57900158 Report Issued Date : Jul. 17, 2020
FAX : +86-512-57900958 Report Version : Rev. 01
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CDMA BCO (1IXRTT Rev. A)

CDMA BC1 (1XRTT Rev. A)

Lowest Channel

Lowest Channel

Spectrum = Spectrum o
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26dB Bandwidth

Mode CDMA BCO CDMA BC1
Mod. IXRTT Rev. A IXRTT Rev. A
Lowest CH 1.441 1.419
Middle CH 1.427 1.427
Highest CH 1.431 1.421
Sporton International (Kunshan) Inc. Page Number 1 A42 of A51
TEL : +86-512-57900158 Report Issued Date : Jul. 17, 2020
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SPORTON LAB.

FCC RF Test Report Report No. : FG051103-02A

CDMA BCO (1IXRTT Rev. A) CDMA BC1 (IXRTT Rev. A)

Lowest Channel Lowest Channel

Spectrum — Spectrum o
Ref Level 30.00 dém Offset 14.40 dB w RBW 30 kHz Ref Level 30.00 dém Offset 15.40 dB w RBW 30 kHz
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Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 | 1 824.9837 MHz 19.81 dém ndB down 1.4406 MHz M1 1 1.8509223 GHz 20.49 dém ndB down 1.4186 MHz
T1 1 23,9787 MHz -6.54 d8m nds 26,00 d8 T1 1 1.8505407 GHz -5.30 dem nds 26,00 d8
T2 1 825.4193 MHz -5.89 dém Q factor 572.7 T2 1 1.8519593 GHz -5.53 dém Q factor 1304.8
~ g
] o wa ] [
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result | Type | Ref | Trc | X-value Y-value |__Function | Function Result
M1 1 836.8017 MHz 20.70 dém ndB down 1.4266 MHz M1 1 1.8799381 GHz 20.63 dBm ndB down 1.4266 MHz
T1 1 835.8067 MHz -5.58 dem nds 26,00 d8 1 1 1.8792867 GHz -5.15 dem nds 26,00 d8
T2 1 837.2333 MHz -5.06 dém Q factor 586.6 T2 1 1.8807133 GHz -5.22 dém Q factor 1317.8
w g
] T e J ([
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pectrum — pectrum -
Ref Level 30.00 dBm Offset 14.40 dB « RBW 30 kHz Ref Level 30.00 dBm Offset 15.40 dB « RBW 30 kHz
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 848.0223 MHz 19.41 dém ndB down 1.4306 MHz M1 1 1.9084463 GHz 21.16 d8m ndB down 1.4206 MHz
T1 1 847,5947 MHz -6.91 dém nde 26.00 d& T1 1 1,9080407 GHz -4.67 d8m nde 26.00 d&
T2 1 849.0253 MHz -6.23 dBm Q factor 592.8 T2 1 1.9094613 GHz -4.91 dBm Q factor 1343.4
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Sporton International (Kunshan) Inc. Page Number : A43 of A51
TEL : +86-512-57900158 Report Issued Date : Jul. 17, 2020
FAX : +86-512-57900958 Report Version : Rev. 01

FCCID : IHDT56ZC2



= as. FCC RF Test Report Report No. : FG051103-02A

Occupied Bandwidth

Mode CDMA BCO CDMA BC1
Mod. IXRTT Rev. A IXRTT Rev. A
Lowest CH 1.279 1.275
Middle CH 1.275 1.275
Highest CH 1.281 1.273
Sporton International (Kunshan) Inc. Page Number : Ad4 of A5L
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Report No. : FG051103-02A

CDMA BCO (1IXRTT Rev. A)

CDMA BC1(I1XRTT Rev. A)

Lowest Channel

Lowest Channel

pectrum o
Ref Level 30.00 dém Offset 14.40 dB w RBW 30 kHz Ref Level 30.00 dém Offset 15.40 dB w RBW 30 kHz
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Marker rker
Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 | 1 825.2015 MHz 19.73 dém M1 1 1.8518054 GHz 19.75 d8m
T1 1 824.05864 MHz 12,93 dém Occ Bw 1,278721279 MHz T1 1 1.85061064 GHz 13.91 d8m Oce Bw 1,274725275 MHz
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result | Type | Ref | Trc | X-value 1 Y-value |__Function | Function Result |
M1 1 836.8017 MHz 19.79 dém M1 1 18805085 GHz 20.24 dBm
T1 1 835.88264 MHz 12,36 dém Occ Bw 1.274725275 MHz 1 1 1.87036454 GHz 13.57 dam Oce Bw 1,274725275 MHz
T2 1 837.15736 MHz 12.31 dém T2 1 1.88063936 GHz 13.68 dém
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 848,308 MHz 19.67 dém M1 1 1.008724 GHz 20.30 dBm
T1 1 847.66864 MHz 11,99 d8m Occ Bw 1.280719281 MHz T1 1 1.908114564 GHz 13.79 d8m Oce Bw 1,272727273 MHz
T2 1 848.94936 MHz 12.23 dBm T2 1 1.90938736 GHz 13.08 dBm
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Sporton International (Kunshan) Inc. Page Number 1 A45 of A51
TEL : +86-512-57900158 Report Issued Date : Jul. 17, 2020
FAX : +86-512-57900958 Report Version : Rev. 01

FCCID : IHDT56ZC2



= as. FCC RF Test Report Report No. : FG051103-02A

Conducted Band Edge
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Conducted Spurious Emission
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CDMA BCO (1IXRTT Rev. A)
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Frequency Stability

Test Conditions Middle Channel (1§<:RD'I|\'ATARBeS.OA) zl‘s':)np':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0060
40 Normal Voltage 0.0096
30 Normal Voltage 0.0084
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0048
0 Normal Voltage 0.0179
-10 Normal Voltage 0.0024 PASS
-20 Normal Voltage 0.0143
-30 Normal Voltage 0.0287
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0060
20 Battery End Point 0.0179
Test Conditions Middle Channel (1c§<DR|\'I/'I'¢|Sg/.1A) NLOi:Zi;
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0059
40 Normal Voltage 0.0064
30 Normal Voltage 0.0021
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0032
0 Normal Voltage 0.0005
-10 Normal Voltage 0.0053 PASS
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0032
20 Maximum Voltage 0.0074
20 Normal Voltage 0.0043
20 Battery End Point 0.0064
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Note:

1. Normal Voltage = 3.8V ; Battery End Point (BEP) = 3.4V. ; Maximum Voltage =4.45V
2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

Sporton International (Kunshan) Inc. Page Number : A5l of A51
TEL : +86-512-57900158 Report Issued Date : Jul. 17, 2020
FAX : +86-512-57900958 Report Version : Rev. 01

FCCID : IHDT56ZC2



= as. FCC RF Test Report Report No. : FG051103-02A

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

GSM850 (EDGE class 8)

. Over S.G. TX Cable |TX Antenna .
Channel Frf&:in;y (EBRE ) (:Ig]n':) Limit Power loss Gain POI?S/Z\ZUM
(dB) (dBm) (dB) (dBi)
1648 -67.14 -13 -54.14 -70.38 1.11 6.50 H
2472 -55.79 -13 -42.79 -58.41 1.43 6.20 H
Lowest 3294 -62.97 -13 -49.97 -67.41 1.71 8.30 H
1648 -67.10 -13 -54.10 -70.34 1.11 6.50 \%
2472 -61.36 -13 -48.36 -63.98 1.43 6.20 \%
3294 -62.58 -13 -49.58 -67.02 1.71 8.30 \%
1672 -65.42 -13 -52.42 -68.66 1.11 6.50 H
2510 -55.62 -13 -42.62 -58.24 1.43 6.20 H
Middle 3348 -63.22 -13 -50.22 -67.66 1.71 8.30 H
1672 -66.61 -13 -53.61 -69.85 1.11 6.50 \%
2510 -57.52 -13 -44.52 -60.14 1.43 6.20 V
3348 -63.12 -13 -50.12 -67.56 1.71 8.30 \%
1698 -67.10 -13 -54.10 -70.34 1.11 6.50 H
2546 -62.49 -13 -49.49 -65.11 1.43 6.20 H
Highest 3396 -62.72 -13 -49.72 -67.16 1.71 8.30 H
1698 -66.80 -13 -53.80 -70.04 1.11 6.50 V
2546 -55.05 -13 -42.05 -57.67 1.43 6.20 \%
3396 -63.00 -13 -50.00 -67.44 1.71 8.30 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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GSM850 (EDGE class 8)

. Over S.G. TX Cable |TX Antenna .
Channel Frf&:in;y (EBRE ) (:Ig]n':) Limit Power loss Gain POI?S/Z\ZUM
(dB) (dBm) (dB) (dBi)
1648 -67.61 -13 -54.61 -70.85 1.11 6.50 H
2472 -65.01 -13 -52.01 -67.63 1.43 6.20 H
Lowest 3294 -63.08 -13 -50.08 -67.52 1.71 8.30 H
1648 -67.24 -13 -54.24 -70.48 1.11 6.50 \%
2472 -64.73 -13 -51.73 -67.35 1.43 6.20 V
3294 -62.91 -13 -49.91 -67.35 1.71 8.30 V
1672 -67.37 -13 -54.37 -70.61 1.11 6.50 H
2510 -64.31 -13 -51.31 -66.93 1.43 6.20 H
Middle 3348 -63.14 -13 -50.14 -67.58 1.71 8.30 H
1672 -66.72 -13 -53.72 -69.96 1.11 6.50 \%
2510 -64.27 -13 -51.27 -66.89 1.43 6.20 \%
3348 -63.06 -13 -50.06 -67.50 1.71 8.30 \%
1698 -67.02 -13 -54.02 -70.26 1.11 6.50 H
2546 -64.56 -13 -51.56 -67.18 1.43 6.20 H
Highest 3396 -62.78 -13 -49.78 -67.22 1.71 8.30 H
1698 -66.76 -13 -53.76 -70.00 1.11 6.50 \%
2546 -64.27 -13 -51.27 -66.89 1.43 6.20 V
3396 -62.27 -13 -49.27 -66.71 1.71 8.30 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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GSM1900 (GSM)

. Over S.G. TX Cable |TX Antenna .
Channel Frf&:in;y (EBRE ) (:Ig]n':) Limit Power loss Gain POI?S/Z\ZUM
(dB) (dBm) (dB) (dBi)
3699 -57.79 -13 -44.79 -70.05 2.64 14.90 H
5550.6 -54.03 -13 -41.03 -65.89 2.94 14.80 H
Lowest 7404 -48.78 -13 -35.78 -58.55 3.39 13.16 H
3700.4 -57.92 -13 -44.92 -70.18 2.64 14.90 \%
5550 -54.25 -13 -41.25 -66.11 2.94 14.80 \%
7404 -48.42 -13 -35.42 -58.19 3.39 13.16 V
3759 -57.32 -13 -44.32 -69.58 2.64 14.90 H
5640 -53.79 -13 -40.79 -65.65 2.94 14.80 H
Middle 7524 -48.44 -13 -35.44 -58.21 3.39 13.16 H
3760 -57.47 -13 -44.47 -69.73 2.64 14.90 \%
5640 -53.58 -13 -40.58 -65.44 2.94 14.80 V
7524 -47.76 -13 -34.76 -57.53 3.39 13.16 \%
3819 -57.41 -13 -44.41 -69.67 2.64 14.90 H
5730 -53.59 -13 -40.59 -65.45 2.94 14.80 H
Highest 7644 -47.42 -13 -34.42 -57.19 3.39 13.16 H
3819.6 -57.26 -13 -44.26 -69.52 2.64 14.90 \%
5730 -53.45 -13 -40.45 -65.31 2.94 14.80 V
7644 -47.36 -13 -34.36 -57.13 3.39 13.16 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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GSM1900 (EDGE class 8)

. Over S.G. TX Cable |TX Antenna .
Channel Frf&:in;y (EBRE ) (:Ig]n':) Limit Power loss Gain POI?S/Z\ZUM
(dB) (dBm) (dB) (dBi)
3699 -57.85 -13 -44.85 -70.11 2.64 14.90 H
5550.6 -54.22 -13 -41.22 -66.08 2.94 14.80 H
Lowest 7404 -48.60 -13 -35.60 -58.37 3.39 13.16 H
3700.4 -58.05 -13 -45.05 -70.31 2.64 14.90 \%
5550 -54.24 -13 -41.24 -66.10 2.94 14.80 \%
7404 -47.98 -13 -34.98 -57.75 3.39 13.16 V
3760 -57.58 -13 -44.58 -69.84 2.64 14.90 H
5640 -53.98 -13 -40.98 -65.84 2.94 14.80 H
Middle 7524 -48.31 -13 -35.31 -58.08 3.39 13.16 H
3759 -57.44 -13 -44.44 -69.70 2.64 14.90 \%
5640 -53.64 -13 -40.64 -65.50 2.94 14.80 \%
7524 -48.18 -13 -35.18 -57.95 3.39 13.16 \%
3819 -57.48 -13 -44.48 -69.74 2.64 14.90 H
5729.4 -53.54 -13 -40.54 -65.40 2.94 14.80 H
Highest 7644 -48.24 -13 -35.24 -58.01 3.39 13.16 H
3819 -57.13 -13 -44.13 -69.39 2.64 14.90 \%
5729.4 -53.68 -13 -40.68 -65.54 2.94 14.80 V
7644 -47.69 -13 -34.69 -57.46 3.39 13.16 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band V(RMC 12.2Kbps)

. Over S.G. TX Cable |TX Antenna .
Channel Frf&:in;y (EBRE ) (:Ig]n':) Limit Power loss Gain POI?S/Z\ZUM
(dB) (dBm) (dB) (dBi)
1652 -67.39 -13 -54.39 -70.63 1.11 6.50 H
2480 -64.65 -13 -51.65 -67.27 1.43 6.20 H
Lowest 3306 -63.41 -13 -50.41 -67.85 1.71 8.30 H
1652 -67.08 -13 -54.08 -70.32 1.11 6.50 \%
2480 -64.43 -13 -51.43 -67.05 1.43 6.20 V
3306 -63.26 -13 -50.26 -67.70 1.71 8.30 \%
1672 -67.49 -13 -54.49 -70.73 1.11 6.50 H
2510 -64.34 -13 -51.34 -66.96 1.43 6.20 H
Middle 3348 -63.54 -13 -50.54 -67.98 1.71 8.30 H
1672 -66.86 -13 -53.86 -70.10 1.11 6.50 \%
2510 -64.39 -13 -51.39 -67.01 1.43 6.20 \%
3348 -63.49 -13 -50.49 -67.93 1.71 8.30 \%
1694 -67.57 -13 -54.57 -70.81 1.11 6.50 H
2540 -64.92 -13 -51.92 -67.54 1.43 6.20 H
Highest 3384 -62.92 -13 -49.92 -67.36 1.71 8.30 H
1694 -67.00 -13 -54.00 -70.24 1.11 6.50 \%
2540 -64.75 -13 -51.75 -67.37 1.43 6.20 V
3384 -63.24 -13 -50.24 -67.68 1.71 8.30 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band II(RMC 12.2Kbps)

. Over S.G. TX Cable |TX Antenna .
Channel Frf&:in;y (EBRE ) (:Ig]n':) Limit Power loss Gain POI?S/Z\ZUM
(dB) (dBm) (dB) (dBi)
3705 -57.63 -13 -44.63 -69.89 2.64 14.90 H
5556 -53.92 -13 -40.92 -65.78 2.94 14.80 H
Lowest 7404 -48.98 -13 -35.98 -58.75 3.39 13.16 H
3705 -57.76 -13 -44.76 -70.02 2.64 14.90 \%
5556 -53.89 -13 -40.89 -65.75 2.94 14.80 \%
7404 -48.14 -13 -35.14 -57.91 3.39 13.16 V
3759 -56.30 -13 -43.30 -68.56 2.64 14.90 H
5640 -53.80 -13 -40.80 -65.66 2.94 14.80 H
Middle 7524 -48.19 -13 -35.19 -57.96 3.39 13.16 H
3760 -57.48 -13 -44.48 -69.74 2.64 14.90 \%
5640 -53.88 -13 -40.88 -65.74 2.94 14.80 V
7524 -48.03 -13 -35.03 -57.80 3.39 13.16 \%
3816 -57.12 -13 -44.12 -69.38 2.64 14.90 H
5722.8 -53.72 -13 -40.72 -65.58 2.94 14.80 H
Highest 7632 -48.01 -13 -35.01 -57.78 3.39 13.16 H
3815.2 -57.47 -13 -44.47 -69.73 2.64 14.90 \%
5724 -53.78 -13 -40.78 -65.64 2.94 14.80 V
7632 -47.69 -13 -34.69 -57.46 3.39 13.16 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band IV(RMC 12.2Kbps)

. Over S.G. TX Cable |TX Antenna .
Channel Frf&:in;y (EBRE ) (:Ig]n':) Limit Power loss Gain POI?S/Z\ZUM
(dB) (dBm) (dB) (dBi)
3408 -59.72 -13 -46.72 -70.46 2.604 13.34 H
5109 -53.55 -13 -40.55 -64.06 3.011 13.52 H
Lowest 6816 -50.41 -13 -37.41 -60.61 3.271 13.47 H
3408 -60.43 -13 -47.43 -71.17 2.604 13.34 \%
5109 -54.29 -13 -41.29 -64.80 3.011 13.52 V
6816 -50.23 -13 -37.23 -60.43 3.271 13.47 \%
3447 -59.85 -13 -46.85 -70.59 2.604 13.34 H
5172 -53.39 -13 -40.39 -63.90 3.011 13.52 H
Middle 6900 -49.77 -13 -36.77 -59.97 3.271 13.47 H
3447 -59.66 -13 -46.66 -70.40 2.604 13.34 \%
5172 -53.72 -13 -40.72 -64.23 3.011 13.52 \%
6900 -49.73 -13 -36.73 -59.93 3.271 13.47 V
3486 -59.84 -13 -46.84 -70.58 2.604 13.34 H
5232 -54.15 -13 -41.15 -64.66 3.011 13.52 H
Highest 6972 -49.92 -13 -36.92 -60.12 3.271 13.47 H
3486 -59.56 -13 -46.56 -70.30 2.604 13.34 \%
5232 -54.32 -13 -41.32 -64.83 3.011 13.52 V
6972 -49.70 -13 -36.70 -59.90 3.271 13.47 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronis. FCC RF Test Report Report No. : FG051103-02A
CDMA BCO(1xRTT)
. Over S.G. TX Cable |TX Antenna .
Channel Frf&:in;y (EBRE ) (:Ig]n':) Limit Power loss Gain POI?S/Z\ZUM
(dB) (dBm) (dB) (dBi)
1650 -67.07 -13 -54.07 -74.04 1.58 10.70 H
2474 -52.27 -13 -39.27 -60.52 2.102 12.50 H
Lowest 3300 -62.46 -13 -49.46 -71.35 2.856 13.90 H
1650 -66.63 -13 -53.63 -73.60 1.58 10.70 \%
2474 -51.66 -13 -38.66 -59.91 2.10 12.50 V
3300 -62.46 -13 -49.46 -71.35 2.86 13.90 V
1674 -66.67 -13 -53.67 -73.64 1.58 10.70 H
2510 -52.99 -13 -39.99 -61.24 2.102 12.50 H
Middle 3348 -62.45 -13 -49.45 -71.34 2.856 13.90 H
1674 -66.36 -13 -53.36 -73.33 1.58 10.70 \%
2510 -50.77 -13 -37.77 -59.02 2.10 12.50 \%
3348 -62.36 -13 -49.36 -71.25 2.86 13.90 \%
1696 -65.99 -13 -52.99 -72.96 1.58 10.70 H
2544 -54.55 -13 -41.55 -62.80 2.102 12.50 H
Highest 3396 -61.88 -13 -48.88 -70.77 2.856 13.90 H
1696 -66.14 -13 -53.14 -73.11 1.58 10.70 \%
2544 -52.33 -13 -39.33 -60.58 2.10 12.50 V
3396 -62.11 -13 -49.11 -71.00 2.86 13.90 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronis. FCC RF Test Report Report No. : FG051103-02A
CDMA BC1(1xRTT)
. Over S.G. TX Cable |TX Antenna .
Channel Frf&:in;y (EBRE ) (:Ig]n':) Limit Power loss Gain POI?S/Z\ZUM
(dB) (dBm) (dB) (dBi)
3702 -58.99 -13 -45.99 -71.25 2.64 14.90 H
5553 -55.28 -13 -42.28 -67.14 2.94 14.80 H
Lowest 7404 -50.38 -13 -37.38 -60.15 3.39 13.16 H
3702 -59.19 -13 -46.19 -71.45 2.64 14.90 \%
5553 -55.39 -13 -42.39 -67.25 2.94 14.80 \%
7404 -50.46 -13 -37.46 -60.23 3.39 13.16 V
3759 -58.80 -13 -45.80 -71.06 2.64 14.90 H
5640 -54.75 -13 -41.75 -66.61 2.94 14.80 H
Middle 7524 -50.36 -13 -37.36 -60.13 3.39 13.16 H
3759 -58.66 -13 -45.66 -70.92 2.64 14.90 \%
5640 -54.56 -13 -41.56 -66.42 2.94 14.80 V
7524 -49.71 -13 -36.71 -59.48 3.39 13.16 \%
3816 -58.73 -13 -45.73 -70.99 2.64 14.90 H
5727 -54.72 -13 -41.72 -66.58 2.94 14.80 H
Highest 7632 -49.63 -13 -36.63 -59.40 3.39 13.16 H
3816 -58.68 -13 -45.68 -70.94 2.64 14.90 \%
5727 -54.96 -13 -41.96 -66.82 2.94 14.80 V
7632 -49.02 -13 -36.02 -58.79 3.39 13.16 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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